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IR ,  |cusTongR sarr 10 CUSTOMER BILL TQ : GRADE SHAPE / S14E
Go G E R D AU GERDAU CORSA SAPIDECV GERDAU CORSA S A PIDECY 992/572-30 Wide Flange Beam /27 X 1298/ 690X 192 .
B, r ‘ ‘ o 103 715 KMB 1023 507 ZVP CARRETERA MEXICO CIY SAHAGUN
MONTERREY,NL 64290 . SN LENGTH - WEIGHT HEAT /BATCH
US-ML-PETERSBURG Mexico CD SAHAGUN,HGO 43990 4000 25,300 LB 60106863/12
25801 HOFHEIMER WAY : Meyico :
PETERSBURG. VA 23803 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
? 570005/000220 ASTUASTIVTT
UsA AS92{AS92M-11
CUSTOMER PURCHASE ORDER, NUMBER BILL OF LADING DATE ASTM AG/AGM-11
4501200704 1330-0000030389 11.12.2013
CHEMICAL COMPOSITICN ) X v
% M & 8 3 G b & Mo % % b 9
0.09 1.14 0.022 0.028 022 0.33 0.12 0.13 0.027 0014 0.001 0018 0,003
CHEMICAL COMPOSITION
CEqyAé
(-1
03 . _
MECHANICAL PROPERTIES _ ' urs : o L
Zg’i . E& o MPa ' 2 _ g{:lﬁ . mn
55.7 ‘ 72.8 384 502 8.000 200.9
55.3 . 72.6 381 501 . 2.000 . 200.0
mcmmc%.l PROPERTIES N —
%lg 1) /5&&
26.00 _ 0.765
27.00 : 0.762
COMMENTS / NOTES

- -The abave figures are cemﬁed chemical and physical test rezords =5 contamed in the pennment records of ocmpany. This material, -mludmg Lhebmets was melied and manufactmd mn -
e the Usa. CMTR oomphes with EN 10204 3.1,
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